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Project: Greens Bayou SUMMARY OF LABORATORY TEST RESULTS

o Contract No. DACWG4-95-D-0007 Delivery Order No_ 0047 E Boring No. _97-76
” SPT Dry Wet Mechanical Analysis Torvane
S# | Depth PP | Blows Visual USC] Mc Unit Unit LL PL % Passing Shear | qu
{ft) (tsf} per Classification (%) Wit Wit (%) | (%) Strength
Foot (pch {pc) #4 | w10 | #40 | #1001 #200] asn | (s
1 0-2 1.25 Sandy Clay,wfroots, Stiff Gray ciL {189
2 Z2-4 1.00 Sandy Clay,w/calc & fer nod, Stiff, Gray CL 19.7
3 4-6 2.25 Sandy Clayw/calc & fer nod, Very stiff, CL | 191 108.8 1206 | 360 | 170 998 { 860 927 | 81.3 | 61.4 2.07 ’ U
Yellowish gray .
4 6-8 375 Sandy Clay,w/calc & fer nod, Very stiff, CL | 161
Yellowish gray
5 8-10 | 3.75 Ctlay,w/sand seams,slks Very stiff Yellowish | CH | 20.5
Gray
6 10-12| 4.256 Clay,wfsand seams,slks,Hard, Yellowish CH | 213
Gray
7 12-14] 350 Clay,w/sand seams & fer stains slks,Very CH | 240
stiff, Gray & Brown
8 14-16 | 4.5+ Clay,w/calc nod slks,Hard,Red 8 Gray CH | 250 94 .4 1180 { 55.0 | 22.0
9 16-18 | 4.5+ Clay,wffer stains,slks,Hard,Red & Gray CH | 282
10 | 18-20 | 4.5+ Clay,wffer stains,slks,Hard,Red & Gray CH | 228
t1 | 20-22 | 4.5+ Clay,wffer stains,slks,Hard,Red & Gray CH | 242
12 | 22-24 ' 4.5+ Clay,wffer stains,slks,Hard, Red & Gray CH | 238
13 | 24-26 ] 4.5+ Clay,wifer stains,slks,Hard,Red & Gray CH | 206 102.4 123.4 620 26,01 998 | 99.7 | 996 | 988 | 98.2 4.02 1'7
‘ 14 | 26-28 | 4.5+ Cilay,wffer stains slks,Hard,Red & Gray CH | 2540
15 | 28-30 | 4.5+ Clay,w/fer stains,slks Hard,Red & Gray CH | 261

S #: Sample Number, P P : Pocket Penetrometer Reading, U S C: Unified Soif Classifcation, M c: Moisture Content
q u : Uncogined Compressive Strength, W O H : Weight of hammer, W O P : Weight of Pipe
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JOB NO. 114008614

.PROJECT Greens Bayou

-EA Houston, Texas
BORING NO. 97-76
SPECIMEN NO. 1

CLASSTIFICATION

SAMPLE NO.

3

DATE 3/1/98

DEPTH 4-6 ft

Sandy Clay,w/calc & fer nod,Very stiff,Yellowish Gray

Tare No. HP24

Tare plus Wet Specimen 486

Tare plus Dry Specimen 386
Water Weight 100
Tare Weight 43
Wet Specimen 1197.
Dry Specimen 926
Water Content 29
Specific Gravity of Solids

LL = 36 PL = 17

.apsed Dial

Cumulative
- Time Reading Change
min. o.o01" in.

.0 0 .000
.2 10 .010
.3 20 .020
.5 30 .030
.7 40 . 040
.9 50 .050
1.0 60 .060
1.4 80. .080
1.7 100. .100
2.0 120. .120
2.3 140. .140
2.6 160. .160
4.0 180, .180
3.3 200. .200
3.6 220. .220
4.0 240. . 240
4.3 260. .260
4.6 280. .280
4.9 300. .300

Height 5.595 in.
.43 gm Average Diameter 2.830 in.
.28 gm Initial Area 6.290 sqg in.
.15 gm Volume 35.194 cu in.
.28 gm Volume of Solids cu in.
50 gm Void Ratio
.87 gm Saturation %
.20 % Dry Density 100.3 1lb/cu £t
PI = 19
Proving Ring No. 10170
Proving Ring Constant, K = .757 lbs/div.
Proving Ring Axial Axial Area Compr.
Dial Reading Load Strain Corr. Stress
1b sqg in. tsf
.0 .0 . 000 6.29 000
13.0 9.8 .002 6.30 112
31.0 23.5 .004 6.31 268
54.0 40.9 .005 6.32 465
82.0 62.1 .007 6.34 705
110.0 83.3 .008% 6.35 945
133.0 100.7 .011 6.36 1.140
158.0 119.6 .014 6.38 1.342
180.0 136.3 .018 6.40 1.532
159.0 150.6 .021 6.43 1.687
214.0 162.0 . 025 6.45 1.808
225.0 170.3 .029 6.48 1.894
234.0 177.1 .032 6.50 1.962
241.0 182.4 .036 6.52 2.014
246 .0 186.2 .039 6.55 2.048
249.0 188.5 .043 6.57 2.065
250.0 189.3 .0486 6.60 2.066
250.5 189.6 .050 £.62 2.062
249.0 188.5 . 054 6.65 2.042




114008614

Job No.

EM 1110-2-1906
Appendix XI

30 Nov 70
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Test No. 1
Type of Specimen Undisturbed
Water content Wo 29.2 = % % %
— | Void rotio g
g
'€ | Saturation So % % % %
Dry density, Ib/cu ft Ya 100.3
Time to faiiure, min t; 497
Unconfined compressive qu
strength, 7/sq ft 2.07
Undrained shear strength, T/sg ft S, 1.03
Sensitivity ratio Sy
Initial specimen diometer, in. Do 2.830
Initiol specimen height, in. Ho 5.595
Classification Sandy Ciay,w/colc & fer nodVery stiff,Yellowish Gray .
LL 36 PL 17 Pl 19 Gy
Remarks Project Greens Bayou
Areg  Houston, Texas
Boring No. 87-76 Somple No. 3
Elepth 4—6 ft Dote 3/1/98
UNCONFINED COMPRESSION TEST REPORT

ENG FORM
1 JUN B5 3659

PLATE XI-2

Geotest Engineering, Inc.

PLATE




JOB NO. 114008614

.~ PROJECT Greens Bayou
?EA Houston, Texas

BORING NO. 97-76

SPECIMEN NO. 1

CLASSIFICATION

Clay,w/fer stains, slks,Hard,Red

Tare No. WB2
Tare plus Wet Specimen 464.

Tare plus Dry Specimen  392.
Water Weight 71.
Tare Weight 43
Wet Specimen 1140
Dry Specimen 945,
Water Content 20
Specific Gravity of Solids

LL = 62 PL = 26

.apsed Dial Cumulative
Time Reading Change
min. 0.o001™ in.
.0 0 .000
.2 10 010
-3 20 .020
.5 30 .030
.7 40 .040
.9 50 .050
1.0 60 .060
1.3 80. .080
1.6 100. .100
2.0 120. .120
2.3 140. .140
2.6 160. .160
4.0 180. .180
3.3 200. .200
3.6 220. .220
4.0 240. .240

72
88
84

.40
11

71

.56

SAMPLE NO.

& Gray

gm
g
gm
gm
gm
gm

PI =

13

DATE

DEPTH

Height

Average Diameter
Initial Area
Volume

Volume of Solids
Void Ratio
Saturation

Dry Density

36

Proving Ring No. 10170
Proving Ring Constant, K =

Proving Ring Axial Axial
Dial Reading Lead Strain

26.

59.
101.
151.
211.
266.
326.
374.
413.
448,
467.
476.
481.
481.

OUO OO QOO0 COoODO OO0

1b
.0 .000
19.7 .002
44 .7 004
76.5 .005
114.3 007
159.7 009
201.4 011
246.8 014
283.1 018
312.6 021
338.1 .025
353.5 029
360.3 .032
364.1 D36
364.5 039
362.6 .043

479.

3/1/98

24-26 ft
5.595 in.
2.830 in.
6.290 sg in.
35,194 cu in.
cu in.
102.4 lb/cu ft
.757 lbs/div.
Area Compr.
Corr. Stress
sq in. tsf
6.29 000
6.30 L2258
6.31 509
6.32 .870
6.34 1.299
6.35 1.812
6.36 2.280
6.38 2.784
6.40 3.183
6.43 3.502
6.45 3.785
6.48 3.931
6.50 3.992
6.52 4.019
6.55 4.008
6.57 3.972
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Job No.

EM 1110-2-1906

Appendix XI

30 Nov 70
. 8
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Conirolled strain Axial Strain, %
Test No. 1
Type of Specimen Undisturbed
Woter content Wo 206 ¢ % % %
— | Veid ratio €y
2
E Saturation Se % % E %
Dry density, Ib/cu ' 102.4
Time to failure, min te .30
Unconfined compressive [}
strength, T/sq ft 4.02
Undrained shear strength, T/sq ft S, 2.01
Sensitivity ratio Si
Initiol specimen diameter, ‘in. Do 2.830
Initiat specimen height, in. Ho 5.595
Classification Clay,w/fer stains,slks,Hord,Red & Gray
LL 62 PL 26 P} 36 G,
Remarks Project Greens Boyou
Area  Houston, Texos
Boring No. 97-76 Sample No. 13
[E>Iepth 24-26 it Date 3/1/98
UNCONFINED COMPRESSION TEST REPCRT

ENG FORM
1 JUN B5 3659

Geotest Engineering, Inc.

PLATE XI-2
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